

University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8828 Dr. Aqsa

To: Sub Divisional Officer

Your Ref. No.

Public Health Engg: Sub Division Kasur-II.

Project: Construction of Sewerage / Water Supply & Drainage Scheme at Bhedian Kalan & Adjoining Abadies

Tehsil & District Kasur.

Our Ref. No. CL/CED/ 7326

Dated: 11/02/2025

Test Specification

Dated: 18/01/2025

(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 11/02/2025 in dry/wet condition





0 . N	Manda	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of	Ultimate	Ultimate	vvalei	
Sr. No.	Mark*					Weight	Weight	X-Section	load	Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	PCC (1:2:4)	4	1	2025	6x6x6		9	36	75	4667		Non Engraved
2												
3												
4												
5						GINE	RING					
6						READ IN	District Control					
7						THE NAME OF THY LORD WHO	1 <u>1 </u>					
8												
9						7,-		5/				
10						"-LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8828 Dr. Aqsa

To: Sub Divisional Officer

Public Health Engg: Sub Division Kasur-II.

Project: Construction of Sewerage / Water Supply & Drainage Scheme at Main Sub Road and Link Streets Ali

Ahmed Shah Colony and Interlinked AreasTehsil & District Kasur.

Our Ref. No. CL/CED/ 7327 Dated: 11/02/2025

Your Ref. No. 13 Dated: 18/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 11/02/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)		(Imp.Tons)	(psi)	on (%)	
1	PCC (1:2:4)	4	1	2025	6x6x6		9	36	70	4356		Non Engraved
2												
3												
4												
5						GINE	RINE					
6)	READ IN	2001	X				
7				-	1 1	THE NAME OF THY LORD WHO		E				
8				-		Johnson						
9												
10						"-LA	ORE					
11				-	-		-					
12				-								
13				-								
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895 **ORIGINAL**

A carbon copy for the report has been retained in the lab for record.

> 8828 Dr. Aqsa

To: **Sub Divisional Officer**

Public Health Engg: Sub Division Kasur-II.

Project: Construction of Sewerage / Water Supply & Drainage Scheme at Main Road from Police Station B-

Division Towards Bhatta Sohan Din & Adjoining Abadies Tehsil & District Kasur.

Our Ref. No. CL/CED/ 7328 Dated:

11/02/2025

Your Ref. No. Dated: 01/02/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

04/02/2025 Tested on: 11/02/2025 Specimens received on: in dry/wet condition



Test Specification

(BS 1881-116)



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)		(Imp.Tons)		on (%)	
1	PCC (1:2:4)	18	1	2025	6x6x6		9	36	85	5289		Non Engraved
2												
3												
4												
5						GINE	RING					
6						READ IN	2000	 -				
7						THE NAME OF THY LORD WHO	المرغب المرغب					
8						Jan.		5 -				
9								5				
10						LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

- 1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2.The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8828 Dr. Aqsa

To: Sub Divisional Officer

Public Health Engg: Sub Division Kasur-II.

Project: Construction of Sewerage / Water Supply & Drainage Scheme at Muhala Peer Bukhari, Nizampura

Road, Bhasarpura and Interlinked Areas Tehsil & District Kasur.

Our Ref. No. CL/CED/ 7329 Dated: 11/02/2025 <u>Test Specification</u>

Your Ref. No. 16 Dated: 18/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 11/02/2025 in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Water Absorpti	Remarks
on non	ma. n	DD	ММ	YYYY	(in)		(Kg/ gms)		(Imp.Tons)		on (%)	rtomarko
1	PCC (1:2:4)	4	1	2025	6x6x6		8.8	36	66	4107		Non Engraved
2												
3												
4												
5						GINE	RINE					
6						READ IN	200	X				
7						THE NAME OF THY LORD WHO	ر في المراقب ا					
8					- S							
9												
10						"-LA	ORE					
11					1					-		
12					I					-		
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8828 Dr. Aqsa

To: Sub Divisional Officer

Your Ref. No.

Public Health Engg: Sub Division Kasur-II.

Project: Construction of Sewerage / Water Supply & Drainage Scheme at UC Qadiwind (N) Tehsil & District

Kasur.

Our Ref. No. CL/CED/ 7330

Dated: 11/02/2025

Test Specification
(BS 1881-116)

Dated: 01/02/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 11/02/2025 in dry/wet condition





		Cas	ting	Date*	Size	Wet	Dry	Area of	Ultimate	Ultimate	vvalei	
Sr. No.	Mark*					Weight	Weight	X-Section	load	Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	PCC (1:2:4)	18	1	2025	6x6x6		9.2	36	61	3796		Non Engraved
2												
3												
4												
5						GINE	RING					
6						READ IN	2001	X				
7						THE NAME OF THY LORD WHO	<u>رغب</u> الرغب	3				
8								5 .				
9								5				
10						-LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8828 Dr. Aqsa

To: Sub Divisional Officer

Public Health Engg: Sub Division Kasur-II.

Project: Construction of Sewerage / Water Supply & Drainage Scheme at Bangla Kamboh Tehsil & District

Kasur.

Our Ref. No. CL/CED/ 7331 Dated: 11/02/2025 <u>Test Specification</u>

Your Ref. No. 15 Dated: 18/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 11/02/2025 in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)		(Imp.Tons)		on (%)	
1	PCC (1:2:4)	4	1	2025	6x6x6		9	36	63	3920		Non Engraved
2												
3												
4												
5						RINE	RINE					
6						READ IN	200	X				
7						THE NAME OF THY LORD WHO	(<u></u> ()					
8												
9								·				
10						/A	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8828 Dr. Aqsa

To: Sub Divisional Officer

Public Health Engg: Sub Division Kasur-II.

Project: Construction of Sewerage / Water Supply & Drainage Scheme at Village Qaiser Garh and Interlinked

Areas Tehsil & District Kasur.

Our Ref. No. CL/CED/ 7332 Dated: 11/02/2025 <u>Test Specification</u>

Your Ref. No. 30 Dated: 01/02/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 04/02/2025 Tested on: 11/02/2025 in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	мм	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	PCC (1:2:4)	18	1	2025	6x6x6		9	36	85	5289		Non Engraved
2												
3												
4												
5						GINE	RINE					
6					}	READ IN	200	X				
7						THE NAME OF THY LORD WHO	(<u></u> ()					
8					Se		<u> </u>	N/O				
9												
10						-LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8852 Dr. Aqsa

To: Sub Divisional Officer

Your Ref. No.

Public Health Engg: Sub Division Darya Khan

18/DK

Project: Provision of Sewerage & Drainage in Union Council Chak 6-TDA, Daggar Qureshi & Barkat Wala

Tehsil Darya Khan District Bhakkar.

Our Ref. No. CL/CED/ 7333

Dated: 11/02/2025

Test Specification

Dated: 24/01/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 06/02/2025 Tested on: 11/02/2025 in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(1:2:4)	28	12	2024	6x6x6		8.4	36	50	3111		Non Engraved
2	(1:2:4)	28	12	2024	6x6x6		9	36	90	5600		Non Engraved
3												
4												
5						RINE	RINE					
6					}	READ IN	200	X				
7						THE NAME OF THY LORD WHO	ا داغی					
8					Se	10.000		Ha				
9							-	5 /				
10						LA	ORE					
11												
12			H	-								
13												
14												
15												
16												

Witnessed by: Nil

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 8852 Dr. Aqsa

To: Sub Divisional Officer

Public Health Engg: Sub Division Darya Khan

Project: Provision of Sewerage & Drainage in Union Council Gaddai, Baranga, Jhamat Shumali & Dulle Wala

Dated:

11/02/2025

Rural Tehsil Darya Khan District Bhakkar.

Our Ref. No. CL/CED/ 7334

Your Ref. No. 19/DK Dated: 24/01/2025

Test Specification
(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 06/02/2025 Tested on: 11/02/2025 in dry/wet condition





O. N.	Maulet	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of	Ultimate	Ultimate	water	Damania
Sr. No.	Mark*					Weight	Weight	X-Section		Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(1:2:4)	28	12	2024	6x6x6		8.8	36	68	4231		Non Engraved
2	(1:2:4)	28	12	2024	6x6x6		9	36	44	2738		Non Engraved
3												
4												
5						GINE	RING					
6						READ IN	2001	 -				
7						THE NAME OF THY LORD WHO	ا المارغات					
8								Ha				
9								 -				
10						-LA	ORE					
11				-	1							
12				-	-							
13					-							
14					-							
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895 **ORIGINAL**

A carbon copy for the report has been retained in the lab for record.

> 8851 Dr. Aqsa

To: **Assistant Engineer**

LG & CD Department Civil Sub Division Kasur.

Project: Construction of PCC / Soling / Drainage at Hanjrai Kalan & Adjoining Abadies Tehsil Pattoki &

District Kasur.

Our Ref. No. CL/CED/ 7335

Your Ref. No. AE(LG&CD)-2025/17 Dated:

Dated:

11/02/2025 06/02/2025

Test Specification

(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

06/02/2025 Tested on: 11/02/2025 Specimens received on: in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate	Ultimate Stress	Water Absorpti	Remarks
SI. NO.	lviar K					_					on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	OII (70)	
1	PCC (1:2:4)	3	1	2025	6x6x6		9	36	86	5351		Non Engraved
2	PCC (1:2:4)	3	1	2025	6x6x6		8.2	36	38	2364		Non Engraved
3												
4												
5						GINE	RING					
6						READ IN	2001	X				
7						THE NAME OF THY LORD WHO	ا المارغات					
8								N/O				
9												
10						-LA	ORE					
11				-	1					1		
12				-	-					1		
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

- 1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2.The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895 **ORIGINAL**

A carbon copy for the report has been retained in the lab for record.

> 8851 Dr. Aqsa

To: **Assistant Engineer**

LG & CD Department Civil Sub Division Kasur.

Project: Construction of PCC / Tuff Tiles / Sewerage & Drainage at Habibabad & Adjoining Abadies Tehsil

Pattoki & District Kasur.

Our Ref. No. CL/CED/ 7336

Your Ref. No. AE(LG&CD)-2025/15 Dated: 11/02/2025

Dated:

03/02/2025

Test Specification

(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

06/02/2025 Tested on: 11/02/2025 Specimens received on: in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	PCC (1:2:4)	4	1	2025	6x6x6		9	36	85	5289		Non Engraved
2	PCC (1:2:4)	4	1	2025	6x6x6		9.2	36	81	5040		Non Engraved
3												
4												
5						GINE	RING					
6						READ IN						
7						THE NAME OF THY LORD WHO	1 <u>1 </u>					
8						Jan.						
9								·				
10						LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

- 1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2.The test results are recommended to be interpreted in the light of above factors by the engineer.